
 

 
 

Issue  A.0 

ECN 03913 

Sept 2018  PB 

REF # 702350 

ENGINE 

Part Number Model CC 

502350 LC1P61FE-OPC 123 

Month and Year of Introduc,on:  Sept 2018 



 

When ordering spares: PLEASE QUOTE PART NUMBER & Descrip,on, NOT illustrated number. Item Qty = 1 per part unless stated differently. 

BOLD TEXT = Assemblies. Text star,ng with * = items included in the assemblies & may not be available as a spares item. 

Determine the le> hand or right hand sides by standing in the opera,ng posi,on (standing at the handle). 

502350 

ENG LC1P61FE-OPC   123cc Page 2 

Available Engine 

Components In 

Large Numbering 

  1 3801401034 Bolt, M6 x 25  WSHR/HD 11 

  2 3806503471 Seal– Oil 1 

  3 1108201171 Crankcase Cover 1 

  4 1106900671 Oil Rule Combination 1 

  5 3806002411 Location Pin 2 

  6 1717500241 Governor Gear Components 1 

  7 3801401672 Bolt, M5 x 12  WSHR/HD 4 

  8 3804505181 Flat Washer  34 x 25.4 x 1 1 

  9 3804505341 Flat Washer  20 x 14.2 x 1 1 

10 1302904431 Crankshaft 1 

11 1400201171 Camshaft Assy 1 

12 3800200701 Bolt– Hex Shaft Shoulder 4 

13 1202301181 Cover- Cylinder Head 1 

14 1202500451 Gasket– Cylinder Head 1 

15 1404500601 Valve Rocker Combination 2 

16 1407100132 Plate, Push Rod Guide 1 

17 1403800201 Retainer, Valve Spring 2 

18 1403400391 Spring– Inner of Valve 1 

19 1108102241 Crankcase Body 1 

20 2709600141 Sparkplug  F7RTC 1 

21 1806600771 Gasket– Muffler 1 

22 1805716581 Muffler 1 

23 3801401732 Bolt, M6 x 60  WSHR/HD 2 

24 1809601281 Muffler Guard Shield 1 

25 3801402091 Bolt, M6 x 14  WSHR/HD 1 

26 2709203121 Coil– Ignition Assy 1 

27 2930300271 Brake– Engine 1 

28 3806503351 Seal– Oil 1 

29 1108600051 Breath Fin 1 

30 1108500191 Packing, Breather Chamber 1 

31 1108400271 Cap, Breather Chamber 1 

32 2700202321 Flywheel Complete 1 

33 3808500161 Stud– Stay 1 

34 3808500101 Stud– Stay 2 

35 3803700511 Nut, M14 x 1.5 Flanged 1 

36 1602101091 Fan Cover Complete 1 

Item Part Description Qty Item Part Description Qty 

Issue  A.0 

ECN 03913 

Sept 2018  PB 

REF # 702350 



 

When ordering spares: PLEASE QUOTE PART NUMBER & Descrip,on, NOT illustrated number. Item Qty = 1 per part unless stated differently. 

BOLD TEXT = Assemblies. Text star,ng with * = items included in the assemblies & may not be available as a spares item. 

Determine the le> hand or right hand sides by standing in the opera,ng posi,on (standing at the handle). 

Page 3 

37 1934902460 Manual Starting Assembly 1 

38 3803700661 Nut, Hex Flanged 5 

39 5005500341 Kit– Valve 1 

40 1716300101 Speed Regulating Arm 1 

41 1406700291 Push Rod 2 

42 1406900021 Lifter, Valve 2 

43 1300702211 Ring– Piston 1 

44 3805600551 Steel Cable Baffle Ring 1 

45 1300302521 Piston 1 

46 1300600301 Piston Pin 1 

47 1301500991 Connecting Rod 1 

48 3804505271 Washer, Flat  M6 x 13 x 1.6 1 

49 1704901561 Tank 1 

50 3800200711 Bolt, M6 x 15  WSHR/HD 2 

51 1700100171 Filter– Fuel 1 

52 3809501901 Pipe Clip 1 

53 3807506332 Tube– Oil 1 

54 3807410942 Tube– Breather 1 

55 1800207321 Filter– Air 1 

56 1732700021 Starting Valve Fixture 1 

57 1702600081 Valve– Primer 1 

58 1704301621 Gasket– Carburetor 1 

59 1715900251 Rod– Throttle 1 

60 1700215681 Carburetor 1 

61 1704500061 Heat Insulating Plate 1 

62 1704400551 Pad– Heat Insulating 1 

63 1704301481 Gasket– Carburetor 1 

64 3801801241 Stud 2 

65 1716801481 Throttle Handle 1 

66 1716000831 Spring– Governing 1 

67 3803700481 Nut, M6 Flanged 1 

68 1716200333 Bracket– Speed Regulating 1 

69 3802500021 Screw, Set, SQ/HD Flat/Point 1 

70 3813500041 Clip– Pin 1 

71 3806503381 Seal– Oil 1 

72 1801302501 Element– Air Filter 1 

73 1801302511 Element– Air Filter 1 

74 3811405321 Spring– Tension 1 

Item Part Description Qty Item Part Description Qty 

Available Engine 

Components In 

Large Numbering 

Issue  A.0 

ECN 03913 

Sept 2018  PB 

REF # 702350 
502350 

ENG LC1P61FE-OPC   123cc 


